AR A

PROGRAMMABLE FORMWORK MACHINE

T B R
PARTS BOOK






1\

-} el (@] (@] (@] (@] a
(@] e~ w [\
7/

HE/CONTENTS

HUAKZE4S / Machine bodysssss+eessssseeesasreresemseernnnenesennne 1
HUAKZE4S / Machine bodyssss++eessssseeerasreresemineesnnneneeennne 3
WUEZESS / Machine bodyse-sesssesseeesesraeeessnnneernsneeesennne 7
HUKZE4S / Machine bodyes-ssseessessreesasseeesasrneerasneneeennne 9
FHIEATEEE / Upper shaft and needle bar mechanisme:-11
PERLBEE / Feed MeChanismessseeseeseeseeseeseesersensensaneenees 15
PEBIEEE ) Feed MEChANiSIesrsrrrrrrrrrsrsssssssssassassassassans 17
PEBIBEE ) Feed MEChAN]SIerrsrrrrrrrrrrrrsssssssssssassassasrans 21
PERLBEE / Feed MeChanismessseeereseseeeeessessersereeneenennees 23
PERIBEE / Feed MeChaniSmessseesreseeseereeseesersereensenennees 25
kg / Work clamp lifter mechanismessseessseeesseeeeees 27
o2 E / Work clamp lifter mechanismessssessseeessseeeses 31
FHILES / Lower shaft Mechanismessssteesesessrsseeesessssnnne 33
U T ) LUDTCAtions++++reeeessssrsreresesnssisereesansns 35
FUREE / Threading mechanismessss--seeeseeesrseeesseeeneees 39
HLEHEE / Bobbin winder Mechanisimessssseesesessssereeeesses 41
)28 / Thread trimmer mechanismessss-sssseeeessessseneeees 43
HF1Lk2E / Thread wiper mechanismessseeseeeeeeeeseereenannes 45
FALEAE'E / Tension release mechanismesssssseresseeeeeeeeeees 47
PRBIAESEE / Control box MeChanismess«stereeeeeeseessessanens 49
FFEBEE / Power switch mechanismessss+seeeesessssssreresasaans 51
Z3ESEE / AQr pressure mechanismes«-«ss--sseeeesseseeessaeees 53
T3S E / Power supply equipment mechanismess+«++- 55
PRAESL A E / Operation interface mechanismesss+++e+--- 57
TASEE / Motor MEChanismesssesseseessessesssrsrsnrereerernenees 59
A% E / External work clamp mechanismesssssseeeeesss 61
FLAEEEE / Table MEChAniSmesssssssseeesessessssreesesssssrennenes 63
Wr2k sk N4 / Thread breakage detector mechanisme:+++-65
B/ ACCESSOriegss e reeseeseeresessmsresessessessesssssssasnens 67

I*%/E\‘—‘%% / Gauge parts ].].St ................................. 69



A1 . HLEEB S / Machine body




Al. HIAEEES> /Machine body

= = = =N
Tj Paftjo‘ ifﬁf BB NAME OF PARTS ?ﬁf &
1 41722004 | 104449001 |5 }z9E15.5 RUBBER CAP 15.5 1
2 S04038 062061016 |[HZ£TM6X 10 SCREW PAN M6X 10 3
3 301381 SA4600001 | ik FACE PLATE 1
4 41712003 | SA4601001 | (AR F-PLATE PACKING 1
5 41711005 | S36475000 |HE4TM5 SCREW, M5 1
6 417830012 | SA3306001 |BriZ4T7-3 SHOULDER SCREW, 7-3 1
7 41728020 | 120265002 |5k b SPRING WASHER 1
8 41728035 | S07350002 |#pg WASHER PLAIN 1
9 41712008 | SA4604001 |[a) &k 2E4R STEPPING COVER 1
10 41722001 | SA4596001 |45 Kz 3E20-15 RUBBER CAP 20-15 1
11 41722009 | S20164001 |#4)%%E13 RUBBER CAP 13 1
12 S04079 062401006 |#24TM4X 10 SCREW PAN M4X 10 1
13 301384 SA3200101 | FhZeAtpiyE THREAD TAKE-UP COVER 1
14 S05040 PEHEM6 X 16 BOLT SOCKET M6X 16 2
15 42209505 R COTTON STAND BRACKET 1
16 41728025 | 025350332 |“FHEL3. 5 WASHER PLAIN L3.5 2
17 41712009 | SA8679001 |¥¥5pe FINGER GUARD 1
18 42209502 SRS JEA PLASTIC PIPE SEAT A 1
19 S05010 018401236 |HEFEM4AX 12 BOLT SOCKET M4 X 12 4
20 42209503 SRS B PLASTIC PIPE SEAT B 1
21 S05123 018501236 |EFEM5X 12 BOLT SOCKET M5X 12 3
22 S05023 018402536 |HZKEM4 X 25 BOLT SOCKET M4 X 25 1
23 42208505 R S PLASTIC PIPE HOOP 1
24 S05023 018402536 |#RFEM4 X 25 BOLT SOCKET M4 X 25 6
25 42211502 PR PLASTIC PIPE 1
26 42222502 k|5 THE PLASTIC PLUG 1
27 41728004 | SA4302001 |#pa WASHER 2
28 417530302 | S55481001 |[#2A4% (FF#RfE) M4X 12  |BOLT SOCKET (S/P WASHER) M4X12 3
29 S09009 012501031 |BR%TM5X 10 SET SCREW SOCKET (FT) M5X 10 1
30 NO1017 021500216 |/~ RS NUT 2 M5 2
31 422530501 Je BSCRE MOTOR COVER PILLAR 2
32 42211501 J5 MOTOR COVER 1
33 S04031 062061616 |#ZFM6 X 16 SCREW PAN M6X 16 2
34 S04031 062061616 |IZFM6X 16 SCREW PAN M6X 16 2
35 S05060 BBLTM8 X 25 BOLT SOCKET M8 X 25 8
36 41702014 | SA4771001 |IBEEki b SHAFT STEPPING CLAMP LIFTER LINK 2




A2 . #1{EE8 4 / Machine body




A2. HL4E#EE4r/Machine body

| = | =
}?f Paﬁj\b %ﬁﬁf EI TR NAME OF PARTS | R
1 42232509 FER 4306041080 ALUMINUM PROFILE 3060A 1
2 S10019 012060636 |HZ4TM6 X 6 SET SCREW SOCKET (FT) M6X6 10
3 42209509 W& IEHATE CONNECTOR E 10
4 42211531 Uit 253060 COVER 3060 4
5 422516503 J7 TEMEBREHR3060M6 SQUARE NUT 3060M6 26
6 422517502 DUEKIEETME X 12 SCREW PLAT M6X 12 16
7 42212507 HHRA PLATE A 1
8 417S30037 | S42446001 |[HEFEM6X 14 BOLT SOCKET (S/P WASHER) M4 X 12 26
9 42232510 FRAIA43060B1700 ALUMINUM PROFILE 3060B 2
10 42212509 HARBL PLATE BL 1
11 42212598 #HHBR PLATE BR 1
12 40122015 S RUBBER CAP 2
13 41722007 | S44010001 #3115 RUBBER CAP 11.5 2
14 42232511 FEA 4306001420 ALUMINUM PROFILE 3060C 2
15 42212511 HHRC PLATE C 2
16 | 417S30303 | S47270001 W24 Cii#&pE) M6X30  |BOLT SOCKET (S/P WASHER) M6X 20 10
17 42209510 SR CONNECTOR F 12
18 S10019 012060636 |#Z%IM6 X 6 SET SCREW SOCKET (FT) M6X6 12
19 42209514 e SCARA CONNECTING BRACKET A 6
20 S05048 018401036 |#E#M4X 10 BOLT SOCKET M4 X 10 12
21 417530302 | S55481001 |24 CHy#ffE) MAX 12  |BOLT SOCKET (S/P WASHER) M4X 12 4
22 42212593 IR iBE RIGHT ANGLE BRACKET 2
23 42212519 FIESE) THE FRONT BAFFLE 1
24 | 417530025 | 0A5401006 |WZfe Cry#E ) M4 X 10DB |SCREW PAN (S/P WASHER) M4X10 24
25 42212594 FHMR ANGLE PLATE 2
26 42212519 CIEELT THE FRONT BAFFLE 1
27 | 417S30037 | S42446001 |BEA4M6X 14 BOLT SOCKET (S/P WASHER) M4 X 12 24
28 42209513 Fill 2 ARG CONNECTOR G 6
29 42212515 iR SQUARE PLATE 4
30 42211531 Uit 353060 COVER 3060 4
31 42232532 FRAIK43060G250 ALUMINUM PROFILE 3060G 2
32 42209511 B SCHES RIGHT ANGLE BRACKET S 2
33 | 417530304 | S47269001 |#EA4 (A5 E ) M6X20  |BOLT SOCKET (S/P WASHER) M6 X 20 8
34 422516503 J7 TR BEEL3060M6 SQUARE NUT 3060M6 8
35 | 422516503 J7 TEME R HE3060M6 SQUARE NUT 3060M6 9
36 42211536 SRR PLASTIC PALLET 2
37 | 417530037 | S42446001 |MEA4M6X 14 BOLT SOCKET M6 X 14 9
38 42232527 Bl & BN AUXTLTARY PLATEN N 1
39 42232526 4 Bh 5 B AUXILIARY PLATEN M 1
40 42222503 YRR FE THE PLASTIC PLUG 7
41 | 413513013 BEAEM6 X 25 BOLT SOCKET M6 X 25 7
42 41728004 | SA4302001 |#pH WASHER 7
43 40931008 SERINE A RUBBER SPACER 7
44 422516503 J7 TEMEBRER3060M6 SQUARE NUT 3060M6 7
45 42231511 £ 714040-8T-AL HINGE  4040-8T—AL 2
46 S02056 BEETM6 X 16 SCREW PLAT M6X 16 8
47 42231512 E%JA CLAMPING FIXTURE 2
48 | 417530306 | S55485001 |MEfE &) M5X 15  [BOLT SOCKET (S/P WASHER) M5X 15 8
49 42232515 FE R 43060D370 ALUMINUM PROFILE 3060D 2
50 42232517 FEA43060F 1020 ALUMINUM PROFILE 3060F 1
51 42211531 Uitt 1. 3060 COVER 3060 2
52 | 422516503 J7 TEREBEHE3060M6 SQUARE NUT 3060M6 8
53 42209511 A S RIGHT ANGLE BRACKET S 2




A2 . #l{EEB 4 / Machine body




A2. HL4E#EE4r/Machine body

5 5 SEMNS | g2 ..
No. Part. No. Ref. No. T NAME OF PARTS Amt. HiE
54 417530304 | S47269001 |W2#e Cip#afED M6X 20 BOLT SOCKET (S/P WASHER) M6X20 3




A3 . HLEEB 4 / Machine body




A3. HL4E#E4r/Machine body

| = | =
}?f Paﬁj\b %ﬁﬁf EI TR NAME OF PARTS | R
1 42212575 M IHRR AUXILIARY PLATE R 1
2 417530025 | 0A5401006 [BZFE CA7#PE) M4 X 10DB |SCREW PAN (S/P WASHER) M4 X 10 4
3 42212505 F2 D bR EE R INTERFACE BOARD COVER 1
4 4175830025 | 0A5401006 |[#24% (FF#&FE ) M4 X 10DB |SCREW PAN (S/P WASHER) M4 X 10 12
5 42212523 FEhAR AUXILIARY PLATE 1
6 422515501 B2ETMA X 10 SCREW M4 X 10 4
7 42212543 PIER iR TANGENT ADJUSTING COVER PLATE 1
8 417S17001 | 100360003 [hZ4TSM2. 38 SCREW SM2. 38 2
9 42215502 EFfLb 1.8 NEEDLE HOLE PLATE ®1.8 1
10 422515501 BZETMA X 10 SCREW M4 X 10 2
11 42215501 R NEEDLE PLATE 1
12 42212524 JREAR 5 AR ROTATING SHUTTLE COVER 1
13 | 422515501 PEETMA X 10 SCREW M4 X 10 23
14 42212573 *hEIAREFL AUXILIARY PLATE FL 1
15 42212574 MHRER AUXILIARY PLATE FR 1
16 | 422515501 BEETMA X 10 SCREW M4 X 10 36
17 42232503 SRR PLATEN R 1
19 | 422516501 TIZ RN THIN NUT M8 63
20 | 422530502 BEAEM8 X 20 BOLT SOCKET M8X 20 47
21 413513013 PEAEM6 X 25 BOLT SOCKET M6 X 25 7
22 41728004 | SA4302001 |#pg WASHER 7
23 | 422530504 PEREM8 X 17. 5 BOLT SOCKET M8X17.5 16
24 42232504 HiRE PLATEN F 1




A4 . ¥LiEER 4 / Machine body




A4, HL4E#EE4r /Machine body

| = | =
}?f Paﬁj\b %ﬁﬁf EI TR NAME OF PARTS | R
1 42209515 AN SRR SUPPORT PLATE L 1
2 417515008 | SA3538001 |BZ%TM4 X8 SCREW, M4X8 4
3 11401020 Wk MAGNET 4
4 42211523 JHI b FILM 2
5 417530025 | 0A5401006 |BZFe (4f7#4pE) M4 X 10DB |SCREW PAN (S/P WASHER) M4 X 10 4
6 12921005 | SA8718001 |JH%F b4 X &6 OIL TUBE ®4X ®6 1
7 42209583 AT ELA CYLINDER CLAMP A 1
8 42230531 SHETCI2B10-10 CYLINDER CJ2B10-10 1
9 42209584 ALY HB CYLINDER CLAMP B 1
10 40736048 B A MG STRAIGHT PIPE JOINT M5 2
11 61911001 | SA8659001 <4 (HifH) ATR TUBE 3
12 61911006 | SA8659001 |4 d4 ATR TUBE 3
13 S05123 018501236 |WZH4M5 X 12 BOLT SOCKET M5X 12 6
14 42209516 AN SRR SUPPORT PLATE R 1
15 S05119 018402036 |HZf4£M4 X 20 BOLT SOCKET M4 X 20 2
16 42212582 A B A AUXILIARY OIL PAN 1
17 S05116 018400836 |IZH4:M4 X 8 BOLT SOCKET M4 X8 3
18 S05048 018401036 | WZ#4:M4 X 10 BOLT SOCKET M4X 10 2
19 42209524 Bl LOCK BLOCK 1
20 S05010 018401236 |WZAEM4 X 12 BOLT SOCKET M4 X 12 4
21 42209572 bHEA 0IL PAN 1
22 S04082 BEETM3 X 6 SCREW PAN M3 X6 2
23 S05118 018401636 |WZHEM4 X 16 BOLT SOCKET M4 X 16 4
24 S05116 018400836 |12 44M4 X 8 BOLT SOCKET M4 X8 1
25 41728024 | SA5158001 |#AE[L4 WASHER PLAIN L4 1
26 40127014 P LEAF SPRING 1
27 42209523 PR 2 A THE SPRING PIECE MOUNTING SEAT 1
28 41736301 | SA8722001 |yHME%Es OIL FEEDING PIPE 1
29 12921006 | SA8723001 |4 d6X &8 OIL TUBE ®6X 8 1
30 11211005 | S04159000 |£&3%1M BAND 1M 3
31 42209521 JEAR A1 55 ROTARY SPINDLE FRONT COVE 1
32 41322008 ¥ i 3 RUBBER PLUG 4
33 | 417530302 | S55481001 |4 (A4 &) MAX 12  |BOLT SOCKET (S/P WASHER) M4 X 12 1
34 | 422530502 BZAEM8 X 20 BOLT SOCKET M8X 20 1
35 S05116 018400836 |1Z#4:M4 X 8 BOLT SOCKET M4 X8 2
36 502039 S25310101 |#24M4 SCREW FLAT M4 4
37 S10019 012060636 |BEETM6X 6 SET SCREW SOCKET (FT) M6X6 4
38 42209522 A TIA HINGE A 2
39 42226502 k| HINGE PIN 2
40 42209571 £ iB HINGE B 2
41 12922001 MR FE12.5 RUBBER CAP 12.5 1
42 422530801 L REIRET TOP COVER SCREW 2
43 | 417S30025 | 0A5401006 |WZ#4: Ci73E D M4 X 10DB |SCREW PAN (S/P WASHER) M4X10 2
44 42212583 J I A S A OILER RACK 1
45 41711006 | 154467001 |k wIaiicir i DUST OILER 1
46 S04082 BEETM3 X 6 SCREW PAN M3X6 2
47 41711066 | 114486002 |k yhir OILER 1

10



B. L4 - $4F 3 & / Upper shaft and needle bar mechanism

11



B. _b#h. £4F3EE /Upper shaft and needle

bar mechanism

| = | =
}?f Paﬁj\b %ﬁﬁf EI TR NAME OF PARTS | R
1 42202501 - UPPER SHUFT 1
2 41703002 | SA3206001 |%h&EE BALL BEARING BUSH 1
3 $10018 $23651001 | [ 5 HE%TM6 X 0. 75-6 SET SCREW SOCKET (FT) M6X6 2
4 B01024 4K 61804 BALL BEARING 61804 1
5 41703002 | SA3206001 |4h&% BALL BEARING BUSH 1
6 B10014 SA4179001 %fhi7#%6904DDUNR BALL BEARING 6904DDUNR 1
7 B06005 SA4180001 |#h#R-6904DDU BALL BEARING 6904DDU 1
8 S10018 $23651001 | [ 5 B2%IM6 X 0. 75-6 SET SCREW SOCKET (FT) M6X6 2
9 41703002 | SA3206001 |Hh&Es BALL BEARING BUSH 1
10 B10012 SA4177001 |%ili&6004DDUNR BALL BEARING 6004DDUNR 1
11 S10018 $23651001 | [ 5 B2%TM6 X 0. 75-6 SET SCREW SOCKET (FT) M6X6 2
12 41703004 | SA4608101 |&4%3LG JOINT G 1
13 B10013 SA4178001 %k 6204DDUNR BALL BEARING 6204DDUNR 1
14 $10018 S23651001 | [ 2 BRETM6 X 0. 75-6 SET SCREW SOCKET (FT) M6X6 4
15 | 417S30002 | S25235001 [WZ4TM8 SCREW, M8 1
16 42204501 EIFF Hh AR THREAD TAKE-UP CRANK G 1
17 S10018 $23651001 | [l B2 ETM6 X 0. 75-6 SET SCREW SOCKET (FT) M6X6 3
18 41712133 | 110367001 |# P8 WASHER, PLAIN SPECIAL 8 1
19 | 4223850200 | SA6182001 |4 FF3&EAT2H4FFK THREAD TAKE-UP LEVER FK SET 1
20 417S17003 | SA2958001 |MZ4TM5 X6 SCREW FLAT M5X6 1
21 S09019 012500536 |IZ%IM5 X 5 SET SCREW SOCKET (FT) M5X5 1
22 S04078 062400816 |B24TM4 X8 SCREW PAN M4 X8 1
23 | 417514001 | 145465001 |BZ%TSM3.57-40X 6L SCREW SM3. 57-40 X 6L 1
24 S10019 012060636 |HZ%TM6 X 6 SET SCREW SOCKET (FT) M6X6 2
25 41709001 | 142211001 |JgHk SLIDE BLOCK 1
26 41709002 | SA3528001 |¥HS B SLIDE BLOCK GUIDE 1
27 S05118 018401636 |WZH4:M4 X 16 BOLT SOCKET M4X 16 2
28 41702061 | SA4622001 £1#F (DLC) NEEDLE BAR 1
29 | 417S15002 | 144458001 |WZ%TSM3.57-40X4.5 SET SCREW, SM3. 57-40X 4. 5 1
30 41703005 | SA4666001 |&FFFHIEUK NEEDLE BAR BUSH UK 1
31 41703006 | SA3224001 |%##ZD NEEDLE BAR BUSH D 1
32 42217502 | 145646019 |HLEFDP X 5<#10> NEEDLE 1
33 S09041 012060536 |HZ4TM6 X5 SET SCREW SOCKET (FT) M5X5 1
34 12411002 | S38713100 |H-4% FAN 1
35 504078 062400816 |M24TM4X 8 SCREW PAN M4 X8 3
36 40325010 | SA6108001 |iA#ER PULLEY GEAR R 1
37 S09019 012500536 |B2%TM5X 5 SET SCREW SOCKET (FT) M5X5 2
38 41702003 | SA4626101 | &% PULLEY SHUFT 1
39 41703007 | SA4627001 | i PULLEY BUSH 1
40 41727001 | SA4628001 | | #gmmsE PULLEY SPRING 1
41 41703008 | SA4629001 | I-#¢ 3L ) PULLEY BASE 1
42 P03027 047401242 |FAFEHI4X 16 PIN SPRING ROLL AW4 1
43 41725002 | SA4624001 |k PULLEY GEARL 1
44 S09019 012500536 |BZ%TM5 X 5 SET SCREW SOCKET (FT) M5X5 2
45 $10018 $23651001 | [i] 5 HE4TM6 X 0. 75-6 SET SCREW SOCKET (FT) M6X6 2
46 41711001 SA4630001 | % PULLEY 1
47 S04079 062401006 |H2%]M4 X 10 SCREW PAN M4X 10 3
48 41728024 | SA5158001 |#&[L4 WASHER PLAIN L4 3
49 S10019 012060636 |M24TM6X 6 SET SCREW SOCKET (FT) M6X6 1
50 S05124 018501636 |WZH:M5X 16 BOLT SOCKET M5 X 16 4
51 41712011 | SA5230001 |1ETHE#E2 FRIES WHEEL 2 2
52 4175830021 | 062401016 |[HZ24TM4 X 10 SCREW PAN M4 X 10 3
61 42209525 I 2 e FAN INSTALL WHEEL 1

12



B. L4 - $4F 3 & / Upper shaft and needle bar mechanism

13



B. _b#h. £4F3EE /Upper shaft and needle

bar mechanism

| = | =
}?f Paﬁj\b %ﬁﬁf EI TR NAME OF PARTS | R
62 $10019 012060636 |HZ4TM6 X 6 SET SCREW SOCKET (FT) M6X6 2
63 S05083 JEFEM5 X 30 BOLT SOCKET M5 X 30 2
63 W01009 025050236 | #[E 5 WASHER PLAIN M5 2
64 42212567 Bl R — LPPER SHAFT BEARING SEAT 1
65 42212568 A AR R LPPER SHAFT BEARING SEAT 1
66 | 417S30306 | S55485001 |[WZf% (5#pE) M5X 15  |BOLT SOCKET (S/P WASHER) M5X 15 4
67 B10014 SA4179001 |%h#6904DDUNR BALL BEARING 6904DDUNR 1
68 41703002 | SA3206001 |h&E BALL BEARING BUSH 1
69 $10018 S23651001 | [ 72 BRETME X 0. 75-6 SET SCREW SOCKET (FT) M6X6 2
70 B06005 SA4180001 |%i7&KR-6904DDU BALL BEARING 6904DDU 1
71 41703002 | SA3206001 |#hA&E BALL BEARING BUSH 1
72 S10018 S23651001 [ 5E B2ETM6 X 0. 75-6 SET SCREW SOCKET (FT) M6X6 2
73 | 4223552100 LR2P R AT PULLER ASSEMBLY 1
74 $10019 012060636 |H2%IM6X 6 SET SCREW SOCKET (FT) M6X6 2
75 42235524 [ 45 417 56T BELT 5GT 1

14



C1. i%#¥}% ® / Feed mechanism

15



Cl. %%|%:E /Feed mechanism

| = | =
}?f Paﬁj\b %ﬁﬁf EI TR NAME OF PARTS | R
1 42235511 X[A2E 1A X BELT A 1
2 701513024 PEATM5 X 35 BOLT SOCKET M5X 35 6
3 42235514 X[F#EB X PULLER B 1
4 S05010 018401236 | WZ44M4 X 12 BOLT SOCKET M4X12 6
5 42224512 Le s A SPLINE SHAFT A 1
6 42201503 A B S e SPLINE BEARING 1
7 417530304 | S47269001 M2 CHi#pE)D) M6X20  |BOLT SOCKET (S/P WASHER) M6X 20 4
8 B02006 Ih7K6001ZZNR BALL BEARING 6001ZZNR 2
9 S05123 018501236 |HZ44M5 X 12 BOLT SOCKET M5X12 2
10 504035 062400616 |I24TMA X6 SCREW PAN M4 X6 2
11 W01001 025040236 | # &4 WASHER PLAIN M4 2
12 S05123 018501236 |BZA4M5 X 12 BOLT SOCKET M5X 12 6
13 42209526 WK S 4 BALL BEARING BRACKET 1
14 42225502 XIERHA S X FEEDING GEAR 1
15 S10019 012060636 |HZ%IM6X 6 SET SCREW SOCKET (FT) M6X6 2
16 N01021 021060106 |#ZREM6 NUT 1 M6 1
17 42209527 XK S5 e X TENSIONER PULLEY BEARING 1
18 N01024 021400306 |/ fAUEREM4 NUT 3M 4 2
19 42226511 B THE ROLLER SHAFT 2
20 B01026 4hK619/4 BALL BEARING 619/4 2
21 42226503 Xk 4 X TENSIONING AXLE 2
22 B04026 070696800 | %l Ak fl K R-69677 BALL BEARING RADIAL 69677 2
23 42208511 Xk B %e X TENSIONER 2
24 105006 048050342 |$4PEES RETAINING RING E5 1
25 42201521 LR IE FEEDING BASE 1
26 S05010 018401236 |HZA4M4 X 12 BOLT SOCKET M4X12 2
27 42209586 PR AN A THE LIMITING PLATE 2
28 42224511 X5 X GUIDE 1
29 S05048 018401036 | #ZH:M4 X 10 BOLT SOCKET M4X 10 20
30 S05118 018401636 |WZH4:M4 X 16 BOLT SOCKET M4X16 21
31 42225501 Xtk 4 X RACK 1
32 42209528 Xiki 4% 223 X RACK MOUNTING PLATE 1
33 42209529 Je 2 224G FIXTURE MOUNTING PLATE 1
34 S05123 018501236 | WZA4M5 X 12 BOLT SOCKET M5X12 8
35 S05094 018300836 |MZ4TM3 X8 SCREW PAN M3 X8 12
36 | 417530025 | 0A5401006 |42 (74 JE) M4 X 10DB |SCREW PAN (S/P WASHER) M4 X 10 5
37 12912327 ke CORD HOLDER 5
38 417530023 | 0A5301605 |[#24] (AF#AfE) M3X 16  |SCREW PAN (S/P WASHER) M3X16 2
39 40736036 RAEBLAPY4 (YR =Z3E) |POPE JOINT APY4 2
40 42212540 R4 S PR TOWLINE SUPPORT PLATE 1
41 417530302 | S55481001 [ME4s Cif#AjE) M4X12  |BOLT SOCKET (S/P WASHER M4 X 12 2
42 S04076 062300816 |BZEETM3 X8 SCREW PAN M3 X8 3
43 41730851 | SA8521001 |J5i sy g2 44 H-POSITION SENSOR ASSY 1
44 12921005 | SA8718001 |JH%¥ d4X ¢ 6 OIL TUBE ®4X ®6 1
45 61911001 | SA8659001 <% (Hiff) AIR TUBE 3
46 61911006 | SA8659001 {4 b4 AIR TUBE 3

16



C2 . i%¥}% ® / Feed mechanism

17



C2. %%|%:E /Feed mechanism

| = | =
}?f Paﬁj\b %ﬁﬁf EI TR NAME OF PARTS | R
1 42235515 MEEZit Y BELT 1
2 S10019 012060636 |HZ4TM6 X 6 SET SCREW SOCKET (FT) M6X6 4
3 42235516 MEEZ: Y PULLER B 1
4 42202502 YR 5% Y DRIVE SHAFT 1
5 S05124 018501636 |WZH4M5 X 16 BOLT SOCKET M5X 16 8
6 42209578 Yl ST 48 Y BEARING BRACKET 2
7 B10018 SA8599001 |4h7Kk6002ZZNR BALL BEARING 60027ZNR 2
8 42209577 Y digh A Sl 2 Y BEARING BRACKET SEAT 2
9 S05040 BEAEM6 X 16 BOLT SOCKET M6X 16 4
10 | 417S30304 | S47269001 |M&Fe CHi#pE) M6X20  |BOLT SOCKET (S/P WASHER) M6 X 20 4
11 42201511 MEEZ 0 Y PULLER BASE 4
12 417530304 | S47269001 |M2Fy CHy#4fE ) M6X20  [BOLT SOCKET (S/P WASHER) M6X 20 12
13 B10018 SA8599001 | 4h#K6002ZZNR BALL BEARING 62017ZZNR 8
14 42235502 MEEZ N4 ERET Y PULLER ASSY B 4
15 S10019 012060636 |HZ4TM6 X 6 SET SCREW SOCKET (FT) M6X6 16
16 42235504 MEEZ S Y BELT C 2
17 417530304 | S47269001 |44 (FFERRED M6X20  |BOLT SOCKET (S/P WASHER) M6X20 8
18 42209576 Y 52 5 S AR Y BELT HOLDER PLATE 2
19 | 417S30302 | S55481001 |M&F% Cifi#E) M4X 12  [BOLT SOCKET (S/P WASHER) M4 X 12 12
20 42212530 [F) 205 e BELT CLAMP 2
21 417530025 | 0A5401006 |MZFe (H7#PE) M4 X 10DB |SCREW PAN (S/P WASHER) M4X 10 1
22 12912327 “ 3k CORD HOLDER 1
23 42209537 Vi BRI Y SLIDER CONNECTING PLATE 2
24 42209536 VI3 )RR Y CONNECTING SEAT 2
25 | 417530304 | S47269001 |MEE CHEED M6X20  [BOLT SOCKET (S/P WASHER) M6 X 20 12
26 S05123 018501236 |WZH4M5 X 12 BOLT SOCKET M5X 12 16
27 | 417530304 | S47269001 |MEAE CHyHE ) M6X 20  |BOLT SOCKET (S/P WASHER) M6 X 20 4
28 42224513 Y& Y GUIDE 2
29 S05085 BEETM6 X 15 BOLT SOCKET M6X 15 22
30 42209541 Yk B He S JBED Y TENSIONER PULLEY BEARING D 2
31 S05010 018401236 |WZH4M4 X 12 BOLT SOCKET M4 X 12 8
32 S09019 012500536 |B24TM5 X 5 SET SCREW SOCKET (FT) M5X5 4
33 42226504 Yk KA HhD Y TENSION WHEET SHAFT D 2
34 B04026 070696800 | 47K 4 #KR-69677 BALL BEARING RADIAL 69677 4
35 42203501 Yk %D Y TENSIONER D 2
36 42212602 VHERE S 4EA TOWLINE BRACKET A 1
37 | 417530302 | S55481001 |44 (454 E) MAX 12  |BOLT SOCKET (S/P WASHER) M4 X 12 2
38 42211528 IR HEE0610 TOWLINE 0610 1
39 42211529 SR BE06104% 3k TOWLINE 0610 JOINT 2
40 S02039 S25310101 |#24]M4 SCREW FLAT M4 4
41 42212603 Ve 7 4B TOWLINE BRACKET B 1
42 | 417S30037 | S42446001 |BEAEM6X 14 BOLT SOCKET (S/P WASHER) M6X 14 2
43 42202503 YEE S 55 Y PULLER FULCRUM SHAFT 2
44 S05124 018501636 |WZH4M5 X 16 BOLT SOCKET M5X 16 4
45 42209540 Y 7 R 4 Y BELT ADJUSTING FRAME 2
46 NO1017 021500216 |/~ fAIEEFMS NUT 2 M5 4
47 | 701S13010 BEETM5 X 60 BOLT SOCKET M5X 60 2
48 42209544 YN F Y INDUCTION PIECE 1
49 | 417530302 | S55481001 |WEfE Ciy#E ) M4X 12  [BOLT SOCKET (S/P WASHER) M4 X 12 2
50 | 417S30025 | 0A5401006 |#Z2#% (A7 #JE) M4X 10DB |[SCREW PAN (S/P WASHER) M4 X 10 3
51 41711014 | 149547000 |4;3%6. 4 CORD HOLDER 6. 4 3
52 41730851 | SA8521001 |J5d s JB s e 41 4 H-POSITION SENSOR ASSY 1
53 504076 062300816 |IZ4IM3 X 8 SCREW PAN M3 X8 1

18



C2 . i%¥}% ® / Feed mechanism

19



C2. %%|%:E /Feed mechanism

| = | =
}?f Pafi::l,—\lo. %fﬁﬁf EI TR NAME OF PARTS | R
54 42209543 VAL SR 2% 22 55 Y SENSOR MOUNTING SEAT 1
55 505133 018401036 |BZ%TM4 X 12 BOLT SOCKET M4 X 10 2
56 | 417530304 | S47269001 W24 (AF#pED M6X20  [BOLT SOCKET (S/P WASHER) M6X 20 8
57 42209545 FOLE 225 o BRACKET MOUNTING SEAT 4
58 N01021 021060106 |BZHEEM6 NUT 1 M6 8
59 S05112 SA3387001 |BZETM6 X 60 BOLT SOCKET M6 X 60 4
60 40322021 14 7 5 RUBBER CAP 4

20



C3. 5kl B / Feed mechanism

21



C3. %%|%:E /Feed mechanism

| = | =
}?f Paﬁj\b %ﬁﬁf EI TR NAME OF PARTS | R
1 42209575 W HRIE SLIDE RIAL 4
2 42212521 A EEEARA GRANT CONNECTING PALTE A 2
3 S04082 062300616 |BZ4TM3 X6 SCREW PAN M3X6 12
4 42211504 FHILB GUIDED MODE B 2
5 S02032 061300616 |#24TM3 X6 SCREW PLAT M3X6 24
6 422530507 DUEKIRETM3 X 4 SCREW PLAT M3X4 52
7 S02032 061300616 |IZ%IM3X6 SCREW PLAT M3X6 36
8 42211503 SH4LA GUIDED MODE A 2
9 42212590 *hBhICEARB GRANT CONNECTING PALTE B 2
11 42211505 FH4C GUIDED MODE C 2
12 42212522 IR C GRANT CONNECTING PALTE C 2
13 S05116 018400836 |WZ#:M4 X8 BOLT SOCKET M4 X8 8
14 42212577 T AR AR SLIDE HOLDER 4
15 42211521 HARA SLIDE A 1
16 S05116 018400836 |2 f4M4 X 8 BOLT SOCKET M4 X8 8
17 42212601 A £k R SLIDE WIRE SEAT 1
18 42211522 HAB SLIDE B 2
19 42212576 T AR 2 et SLIDE MOUNTING PLATE 3
20 42211524 HARC SLIDE C 1
21 S05123 018501236 |IZFEM5 X 12 BOLT SOCKET M5X 12 4
22 | 422830508 PELIZETMA X 6 SCREW PLAT M4 X6 4
23 42209573 AR S A SLIDE GUIDE BLOCK A 2
24 S05116 018400836 |HZ44M4 X 8 BOLT SOCKET M4 X8 4
25 41712085 | 152937001 |# P WASHER 4
26 42209574 AR S [ BB SLIDE GUIDE BLOCK B 2
27 422516503 J7 B R E3060M6 SQUARE NUT 3060M6 9
28 42211536 R PLASTIC PALLET 2
29 | 417530037 | S42446001 |MEAEM6 X 14 BOLT SOCKET M6 X 14 9

22



C4 . %4 H / Feed mechanism

23



C4. #¥|%:E /Feed mechanism

| = | =
}?f Paﬁj\b %ﬁﬁf EI TR NAME OF PARTS | R
1 42201535 \EipEE Y POWERED SUPPORT 1
2 417530304 | S47269001 [MEFE CHFEPE) M6X20  |BOLT SOCKET (S/P WASHER) M6 X 20 4
3 417530304 | S47269001 B2 (Af5#pE) M6X20  |BOLT SOCKET (S/P WASHER) M6X 20 2
4 417530304 | S47269001 |[#ZA% CHF#RE) M6X20  |BOLT SOCKET (S/P WASHER) M6X20 4
5 42212580 LRESY ADJUSTING FRAME Y 1
6 S05123 018501236 |HZA4M5 X 12 BOLT SOCKET M5X 12 2
7 N01021 021060106 |12 HEEM6 NUT 1 M6 3
8 S05088 BEETM6 X 45 BOLT SOCKET M6 X 45 1
9 42201536 Y HLATL S 43 Y MOTOR SUPPORTING SEAT 1
10 B10020 SA8599001 |4hK6201ZZNR BALL BEARING 60027ZZNR 1
11 42235515 NGB Y BELT 1
12 $10019 012060636 |H2%IM6X 6 SET SCREW SOCKET (FT) M6X6 2
13 | 4223551800 MEEZ VR Y PULLER ASSY A 1
14 42230516 XY25 3k HL AL XY PULSE MOTOR ASSY 1
15 S05124 018501636 |MZf4M5 X 16 BOLT SOCKET M5X 16 4
16 42201533 XHLAL S 43 X MOTOR SUPPORTING SEAT 1
17 S05040 BEARM6 X 16 BOLT SOCKET M6X 16 4
18 B10020 SA8599001 |4hi#&6201ZZNR BALL BEARING 620177NR 1
19 42235511 X[A2E 1A X BELT A 1
20 S10019 012060636 |IZ%]M6X 6 SET SCREW SOCKET (FT) M6X6 2
21 | 4223551200 X[FEE AL X PULLER ASSY A 1
22 | 417530304 | S47269001 |MEAE CHyEVE D M6X20  [BOLT SOCKET (S/P WASHER) M6 X 20 4
23 42212578 XML Ze3E X MOTOR MOUNTING PLATE 1
24 S05116 018400836 |12 44M4 X 8 BOLT SOCKET M4 X8 4
25 42209585 AT HX ADJUSTING BLOCK X 2
26 NO1017 021500216 | /N fAUERIMS NUT 2 M5 2
27 | 701S13010 BZETM5 X 60 BOLT SOCKET M6 X 60 2
28 42201534 XBh 348 X POWERED SUPPORT 1
29 | 417530304 | S47269001 |WZf: (Hi5#pE) M6X20  |BOLT SOCKET (S/P WASHER) M6 X 20 4
30 42230516 XY Dt L XY PULSE MOTOR ASSY 1
31 S05124 018501636 | WZH4M5 X 16 BOLT SOCKET M5X 16 4

24



iZ¥l3E H / Feed mechanism

Cs.

25



C5. %%|%:E /Feed mechanism

| = | =
}?f Paﬁj\b %ﬁﬁf EI TR NAME OF PARTS | R
2 502039 S25310101 |WE4TM4 SCREW FLAT M4 2
3 42211527 SR 5E06164% K TOWLINE 0616 JOINT 1
4 42211526 WRIHEEE0616 TOWLINE 0616 1
5 S02039 S25310101 |W24TM4 SCREW FLAT M4 2
6 42212815 401613 | HEHE[H 2 2 48 TOWLINE FIXATIONG 1
7 S05116 018400836 |2 44M4 X 8 BOLT SOCKET M4 X8 2
8 S05116 018400836 |MEHEM4X 8 BOLT SOCKET M4 X8 2
9 42209590 MBS IR 2 R TOWLINE BRACKET MOUNTING PLATE 1
10 61911001 | SA8659001 |/ (Hife) AIR TUBE 3
11 61911006 | SA8659001 K45 b4 ATR TUBE 3
12 42230525 482 S M-5HLH-4 MINTATURE CONNECTOR M-5HLH-4 4
13 S05065 BEAEM4 X 40 BOLT SOCKET M4 X 40 4
14 02008 028040246 |1 3# HE 24 WASHER SPRING 2-4 4
15 42128003 | SA5158001 |#ApE 14 WASHER PLAIN L4 4
16 505076 018501036 |HZ44M5 X 10 BOLT SOCKET M5X 10 12
17 42209546 Je HRFEAR CLAMP THE CONNECTING PLATE 2
18 S05123 018501236 |BZH4EM5 X 12 BOLT SOCKET M5X 12 10
19 41730441 S ELCU16-15D ATR CYLINDER CU16-15D 2
20 401727 42209812 |43k CONNECT JOIN 2
21 42226811 P JOIN PIIN 2
22 S05123 018501236 |HRKEM5 X 12 BOLT SOCKET M5X 12 6
23 42212812 401611 |44 CLAMPING ROD BAFFLE 2
24 42212813 401613 | ZHT CLAMP BAR 2
25 42228811 7)) H ROTARY WASHER 6
26 42212538 Je B4z h L FIXTURE MOUNTING PLATE 2
27 61911006 | SA8659001 |& b4 ATR TUBE 3
28 61911001 | SA8659001 |K4% (Hifh) AIR TUBE 3
31 42226812 Je KA CLAMPING PIN 16
32 42212800 401661 |REHR [ 2 MR TEMPLATE FIXED PLATE 8
33 S17852 WASHIUTLIBEIME X 15 [SCREW PAN M5X 15 16
34 42212820 7 W FE R THE TRANSPARENT PLATE 8

26



D1 .#aE% HE / Work clamp lifter mechanism

27



D1. #HEHIEE /Work clamp lifter mechanism

| = | =
}?f Paﬁj\b %ﬁﬁf EI TR NAME OF PARTS | R
1 41710001 | SA4759001 |/"%& STEPPING CLAMP CAM 1
2 41705001 | SA4760001 |3EFT STEPPINGCLAMP CON. ROD 1
3 41728003 | SA4763001 |# [ WASHER STEPPING CLAMP CAM 1
4 B06008 623033000 |4h&6805VV BALL BEARING 6805VV 1
5 $10018 S23651001 | [ s BRETM6 X 0. 75-6 SET SCREW SOCKET (FT) M6X6 2
6 504035 062400616 |B24TMA X 6 SCREW PAN M4 X6 2
7 41726003 | SA4761001 |VEEEH ROLLER SHAFT STEPPING CLAMP 1
8 41703010 | SA4762001 |Z&E#¢ ROLLER STEPPING CLAMP 1
9 41728004 | SA4302001 |#pa WASHER 2
10 N01021 021060106 |12 £EM6 NUT 1 M6 1
11 400682 SA4764001 |JEER STEPPING CLAMP ARM R 1
12 102032 017061213 |BZHEM6 X 12 BOLT M6 X 12 1
13 400686 SA4765001 |JEEEF STEPPING CLAMP ARM F 1
14 S10019 012060636 |WZ%IM6 X 6 SET SCREW SOCKET (FT) M6X6 1
15 S10018 $23651001 | [ 5 BEETM6 X 0. 75-6 SET SCREW SOCKET (FT) M6X6 1
16 41703011 | SA4766001 |J&E4hEF BUSH STEPPING CLAMP F 1
17 41703012 | SA4767001 |[&EHIER BUSH STEPPING CLAMP R 1
18 41712053 | SA4768001 ||AJEIIEFFA STEPPING CLAMP LINK A 1
19 | 417S30007 | SA4769101 |Bri24T6 SHOULDER SCREW 6 4
20 S04036 062300416 |WZ%IM3 X4 SCREW PAN M3X4 4
21 41712054 | SA4770001 |fa]&G&EFB STEPPING CLAMP LINK B 1
22 41712055 | SA4772001 |[AJERIBEF STEPPING CLAMP LINK 1
23 41726004 | SA4773001 |IEFF4h SHAFT STEPPING CLAMP LINK 1
24 S10019 012060636 |B2%IM6 X 6 SET SCREW SOCKET (FT) M6X6 1
25 S09006 012400436 |W2%IM4 X4 SET SCREW SOCKET (FT) M4X4 1
26 400684 SA47T7001 R STEPPING CLAMP LIFTER LINK 1
27 41702014 | SA4771001 | ekt SHAFT STEPPING CLAMP LIFTER LINK 1
28 41728031 | SA2161001 |#[E WASHER 1
29 H03006 048080142 |4l JH#4PEICS RETAINING RING EXTERNAL C8 1
30 S10019 012060636 |H2ETM6X6 SET SCREW SOCKET (FT) M6X6 1
31 S09006 012400436 |WZ%EIM4 X 4 SET SCREW SOCKET (FT) M4X4 1
32 41709019 | SA4779001 |[AJ&K4ETHFT STEPPING CLAMP LIFTER 1
33 41703013 | SA4781001 |$&T1FFig%e ROLLER STEPPING CLAMP LIFTER 1
34 41726005 | 141362001 |y&4th ROLLER 1
35 41702015 | SA4780001 |HEFF4T%h SHAFT STEPPING CLAMP LIFTER 1
36 S10019 012060636 |B2%TM6 X 6 SET SCREW SOCKET (FT) M6X6 1
37 S02039 S25310101 |#4TMA4 SCREW FLAT M4 1
38 42205501 () e T AT STEPPING CLAMP LIFTER ROD 1
39 | 417512003 | SA4853001 |HEFRIEATHE K JOINT STEPPING CLAMP LIFTER 1
40 | 4170530300 | SA8684001 |BRy%kL4Hfk BALL JOINT ASSY 2
41 NO1012 021060306 | /NAUEERE M6 NUT 3 M6 2
42 417516001 | SA3227001 |#EEEME6X0. 75 NUT (FT) M6 2
43 41711313 | SA8688001 |f5pzis4s RUBBER BUSH 2
45 41722315 | SA8912001 |¥Jz4& RUBBER TUBE 2
46 11211005 | S04159000 |Z&Jz1M BAND 1M 2
47 | 417S11301 | SA8689001 |WZ%IM6X 12 SCREW M6 X 12 1
48 £02039 017061612 |/NFIREK M6 X 12 BOLT M6 X 16 1
49 L01007 017065002 | BZH4:M6 X 50 BOLT M6 X 50 1
50 N01021 021060106 |12 REM6 NUT 1 M6 1
50 41728032 s WASHER 1
51 41709020 | SA4778001 |J&'EAFHEL PRESSER BAR CLAMP 1
52 S05116 018400836 |IZH4:M4 X 8 BOLT SOCKET M4 X8 1
53 129530003 | SA1174001 |52 keM14 PESSER ADJUSTING SCREW M14 1

28



D1 .#aE% HE / Work clamp lifter mechanism

29



D1. #HEHIEE /Work clamp lifter mechanism

| = | =
}?f Pafi::l,—\lo. %fﬁﬁf EI TR NAME OF PARTS | R
54 | 129816001 | SA1175001 |17 REM14 ADJUST SCREW NUT 1
55 41727004 | SA5300001 | PRESSER BAR SPRING 1
56 41702017 | S10112101 |#A5% S i) PRESSER BAR SPRING GUIDE 1
57 41703014 | SA5301001 |#pfsss4s COLLAR PRESSER BAR SPRING 1
58 41703015 | SA2195001 |J&“ZFF4hE PRESSER BAR BUSH 1
59 S09041 012060536 |MZ4TM6 X 5 SET SCREW SOCKET (FT) M6X5 1
60 41702018 | 111466121 |J&'"EFT PRESSER BAR 1
61 42216505 | S42843001 |+ s Ji WORK CLAMP 1
62 417S15011 | S13399001 |#R4TSM3. 57X 12 SCREW SM3. 57X 12 1
63 41709309 | SA8690001 |[RJ&KHE Tl AT S48 HOLDER STEP-CLAMP LIFTER TOD 4
64 S05063 018402536 |IE M4 X 25 BOLT SOCKET M4 X 25 4

30



D2 .#4E % & / Work clamp lifter mechanism

31



D2. #HEHIEE /Work clamp lifter mechanism

| = | =
}?f Paﬁj\b %ﬁﬁf BB NAME OF PARTS ot | B
1 41701008 | SA4741101 | Lk s MOTOR BRACKET 1
2 42212570 | SA4742001 |Ihik2editRB WORK CLAMP MOTOR PLATE 1
3 S05121 018501036 |WZ#EM5X 10 BOLT SOCKET M5X 10 2
4 41730043 | SA4826201 |Mikyd ik H P PULSE MOTOR ASSY P 1
5 S05133 018401036 |#24TM4 X 12 BOLT SOCKET M4 X 10 4
6 42225506 | SA4743001 |BRZE)HH40 WORK CLAMP DRIVING GEAR 1
7 S10019 012060636 |IZ4TM6 X 6 SET SCREW SOCKET (FT) M6X6 2
8 41702020 | SA4744001 | JHIS7 % WORK CLAMP FULCRUM SHAFT 1
9 B10015 SA4647001 | BR#7K6900ZZNR BALL BEARING 6900ZZNR 2
10 103008 048100142 |4 10 RETAINING RING EXTERNAL C10 2
11 S04035 062400616 |B24TMA X 6 SCREW PAN M4 X6 1
12 W01001 025040236 | #fE4 WASHER PLAIN M4 1
13 41725010 | SA4745001 |\"MASIA%#S WORK CLAMP CAM GEAR 1
14 S10021 016061031 |#24TM6X 10 SET SCREW SOCKET (CN) M6X10 1
15 S10019 012060636 |H24TM6 X 6 SET SCREW SOCKET (FT) M6X6 1
16 | 4170301700 | SA4747001 |Fs i J5 s by bk WORK CLAMP H-POSITION DOG 1
17 S05115 018400636 |1ZH:M4 X 6 BOLT SOCKET M4 X6 1
18 41702025 | SA4748001 | & A WORK CLAMP LEVER SHAFT 1
19 S10019 012060636 |B24TM6 X 6 SET SCREW SOCKET (FT) M6X6 1
20 41709023 | SA6210001 |[AJ&KIRENAT STEPPING W-CLAMP DRIVING LEVER 1
21 41702022 | SA3441001 |4A s #eH: W-CLAMP LIFTER ROLLER SHAFT 1
22 B04026 070696800 47K 4l &K R—69677 BALL BEARING RADIAL 69677 1
23 41728005 | 109763003 | [E WASHER 1
24 S09019 012500536 |B24TM5 X 5 SET SCREW SOCKET (FT) M5X5 1
25 $10019 012060636 |H2%TM6X 6 SET SCREW SOCKET (FT) M6X6 1
26 41708302 | SA4757001 |2 SET SCREW COLLAR 1
27 S10019 012060636 |H24IM6X6 SET SCREW SOCKET (FT) M6X6 2
28 S05110 018061236 |HZFEM6 X 12 BOLT SOCKET M6X 12 2
29 41712062 | SA4753001 | JlIf fk 2 iy WORK CLAMP SENSOR PLATE 1
30 S04035 062400616 |B2ETM4 X6 SCREW PAN M4 X6 2
32 41728001 | S20356001 |“F-# 10 WASHER PAN 10 6

32



E . TH#% 8 / Lower shaft mechanism

—14

33




E. TF#iZEE /Lower shaft mechanism

| = | =
}?f Pafi::l,—\lo. %fﬁﬁf EI TR NAME OF PARTS | R
1 11403013 | 236-18606 [i%RIIK A KE BEARING SUPPORT 1
2 101515002 LR P RET SCREW 2
3 B01010 HhK6003 BALL BEARING 6003 1
4 13722022 04 il B 0IL SEAL 1
5 13703034 R EhE T E OIL SEAL MIDDLE BUSH 1
6 42202506 EEZ PULLER LOWER 1
7 1142500100 | 236-20503 | Kik#4H 1 GEAR ASSEMBLY 1
8 101S15002 BB R T SCREW 2
9 11403033 FESmEEE OIL SEAL REAR BUSH 1
10 | 1142201200 | 236-18804 |44 7 filiy &t 0TL SEAL 1
11 B10003 & 60047ZZN BALL BEARING 60047ZN 1
12 42235523 TRPR LOWER PULLER 1
13 S10019 012060636 |BZEETM6X 6 SET SCREW SOCKET (FT) M6X6 2
14 42235524 7] 2545 5GT BELT 5GT 1
15 42226506 ik Kk SHAFT 1
16 41728001 | S20356001 |*FHEE 10 WASHER PAN 10 2
17 B01025 7K 6200 BALL BEARING 6200 2
18 S05124 018501636 |BAKEM5X 16 BOLT SOCKET M5X 16 2
19 W01009 025050236 |# 45 WASHER PLAIN M5 2
20 42209549 EREES ADJUSTING BLOCK 1
21 | 417513301 | SA8597001 [HZEFEM5X 12 BLOT SOCKET M5X 12 2
22 42212542 Tk B He S 4 TENSION WHEEL BRACKET 1
23 | 407504001 | S25310101 |[ME4TMAX 16 SCREW FLAT M4 X 16 2
24 S10033 IEETM6 X 30 SET SCREW SOCKET (FT) M6X30 1
25 101530005 Al B AT OIL SEAL SCREW 1
26 11423003 | 110-15906 | I %l yhath OIL WICK 1
27 42202504 i LOWER SHAFT 1
28 11522001 T OIL SEAL 1
29 13103010 I LEIEES FRONT BUSH 1
30 | 1142201400 | 236-20206 | FHiFTHIZ 0IL SEAL 1
31 11510001 A CAM 1
32 11309030 YA TR POLE 2
33 116514005 BZETSML/4 (40) X 10 SCREW SM1/4 (40) X 10 2
34 11403016 | 236-20354 | [#h#li#E LOWER SHAFT BALL BEARING BUSH 3
35 113514002 JEETSM11/64 (40) X5.5 |SCREW SM11/64 (40) X5.5 6
36 11424001 76901 BALL BEARING 6901 3
37 S05111 08062036 | HEFEM6 X 20 BOLT SOCKET M6 X 20 2
38 41728012 P WASHER 2
39 42209547 B A SRR BEARING BRACKET SEAT 1
40 42209548 gl k< 20 BEARING BRACKET 1
41 | 417S30306 | S55485001 |WZf% (Af5#pE) M5X 15  |BOLT SOCKET (S/P WASHER) M5X 15 4
42 11424001 w6901 BALL BEARING 6901 1
43 | 1142201600 | 228-90008 |41} OIL SEAL ASSY 1
44 11503018 | 236-20404 |JEkfl) il REAR BUSH 1
45 11425002 | 236-20701 |#}4%EA GEAR A 1
46 101515002 LR A R T SCREW 2
47 42218002 | MF25B0123 MR iE4 1 BOBBIN CASE ASSY 1
48 10818501 R BOBBIN 1
49 42218003 | ME20A0120 |JiEkR4lf): HOOK COMPLETE 1
50 13112017 | 110-38809 |Jie#s &zl HOOK POSITIONER 1
51 101511011 PEETSM11/64 (40) X 9.5 ISCREW SM11/64 (40) X9.5 1

34



F . ti/iiE8 3= & / Lubrication

35



F. ftymyEyE3EE /Lubrication

| = | =
}?f Paﬁj\b %ﬁﬁf EI TR NAME OF PARTS | R
1 41712069 | SAB087001 |JiliZk:4) WICK SUPPORT 1
2 41712068 | SA4788001 |ffhyh sz WICK SUPPORT 1
3 S04035 062400616 |HZ%]M4 X 6 SCREW PAN M4 X6 1
4 41712070 | 104567101 |yhek 2 WICK SUPPORT 1
5 41723027 | SA6593001 |Hijh&k=180 FLAT WICK L=180 1
6 S04035 062400616 |HEAEMAX 6 SCREW PAN M4 X6 1
7 W01001 025040236 | # &4 WASHER PLAN M4 1
8 41712073 | 145547001 |[Al/E 4 4L TUBE HOLDER 1
9 12923018 | SA8717001 |y&k4 x4 WICK 44 1
10 41723005 | SA4786101 |yEs FELT 1
11 12921005 | SA8718001 W% d4X &6 OIL TUBE &4X $6 1
12 41723009 | SA8720001 |yH&k3 X3 WICK 33 1
13 12921002 | SA8721001 |4 d3X &5 OIL TUBE &3X &5 1
14 | 417830025 | 0A5401006 |#2Fe CHy#JE) M4X 10DB |SCREW PAN (S/P WASHER) M4X10 5
15 41711015 | 525567000 |4k¥%13.2 CORD HOLDER 13.2 3
16 41711014 | 149547000 |4k3J6. 4 CORD HOLDER 6. 4 1
17 41711014 | 149547000 |4k3J26. 4 CORD HOLDER 6. 4 1
18 41711014 | 149547000 |4k326. 4 CORD HOLDER 6. 4 1
21 | 4291100500 AT AL FUEL TANK ASSEMBLY 1
22 42912048 THAR IS R] TANK NUT 1
23 42912049 AR L HER FUEL TANK MOUNTING PLATE 1
24 | 417530025 | 0A5401006 |[B24: C(if5#fE) M4 X 10DB |SCREW PAN (S/P WASHER) M4 X 10 2
25 | 417S30025 | 0A5401006 W2 Ci5#p8) M4 X 10DB |SCREW PAN (S/P WASHER) M4 X 10 2
31 11422018 | 236-28100 |ikt4E ik GEAR BOX PACKING 1
32 101511018 BZETSM1/8 (44) SCREW SM1/8 (44) 1
33 11412058 TGk AR MAGNET HOLDER 1
34 11401020 fhAk MAGNET 1
35 11401005 | 236-28001 |i%t4d % GEAR BOX COVER 1
36 S05123 018501236 |IZKEM5 X 12 BOLT SOCKET M5X 12 10
37 10128015 B RUBBER WASHER 1
38 114S11011 WA R AR R IR ET SCREW 1
39 11412056 A TRAR TUBING HOLDER 3
40 101S11007 PEETSMI1/64 (40) SCREW SM11/64 (40) 1
41 11411030 TH T OIL SIGHT WINDOW 1
42 11412057 & RAR OIL SIGHT WINDOW HOLDER 1
43 101S11007 B2ATSM11/64 (40) SCREW SM11/64 (40) 4
46 11422051 EES RUBBER CAP 1
47 11402033 T VALVE 1
48 001006 0MPpER. 5X 1.8 0-RING 8.5X1.8 1
49 | 417530025 | 0A5401006 |WZfe Ciy3JE ) M4 X 10DB |[SCREW PAN (S/P WASHER) M4 X 10 2
50 10122005 ¥ R 3 RUBBER CAP 1
51 11436006 | 236-29603 |y OTL INLET 1
52 11421006 M 68X ¢ 10 OIL TUBE ¢8X ¢ 10 1
53 11211005 | S04159000 |Z&3z1M BAND 1M 1
54 11412054 | 236-29405 |45 K% ¢ 10.2 PIPE STOPPER ®10. 2 1
55 | 1141103400 TR e A AL FILTER NET ASSY 1
56 40322023 L& RUBBER CAP 1
57 | 1141101100 | 236-28555 |yi4f4lft OIL TANK ASSY 1
58 11403033 B RUBBER WASHER 2
59 | 417530025 | 0A5401006 |2k (A4 &) M4X 10DB |SCREW PAN (S/P WASHER) M4 X 10 2
60 11422057 A 0-RING 1
61 114511007 AR SET SCREW 1
62 11412055 | 236-29306 [Jh4EFif 5.7 PIPE STOPPER ®5.7 4

36



F . ti/iiE8 3= & / Lubrication

37



F. ftymyEyE3EE /Lubrication

e

i)

SEMS

i

No. Part. No. Ref. No. TR NAME OF PARTS Am1;g it
63 114530009 T E A LUBRICATION CONNECTOR 2
64 12921002 | S53175000 |[JH4F d3X &5 OIL TUBE ¢3X &5 1
65 12921002 | S53175000 |45 &3 X &5 OIL TUBE &3X &5 1
66 10526003 | 236-28803 |Fi%E PLUNGER 1
67 11427021 | 236-28902 |4 e s PLUNGER SPRING 1
68 114S30010 | 236-29009 |f:ZEWE4T PLUNGER SCREW 1
69 10122010 OJE P8l 0-RING 1
70 001038 07 pE3. 5X2. 4 0-RING 3.5X2.4 1
71 114530015 YHI R g 22 OTL ADJUSTMENT SCREW 1

38



G . 4% 8 / Threading mechanism

39



G. FLIHEE /Threading mechanism

| = | =
}?f Paﬁj\b %ﬁﬁf EI TR NAME OF PARTS | R
1 41712077 | SA3250001 |it4k S A ARM THREAD GUIDE A 3
2 S04030 062500616 |H24TM5 X 6 SCREW PAN M5X6 3
3 41712078 | SA4333001 |14 5B ARM THREAD GUIDE B 1
4 S04030 062500616 |BEETM5 X6 SCREW PAN M5X6 1
5 41712079 | SA6391001 |14k #ecC ARM THREAD GUIDE C 1
6 S04030 062500616 |M2%TM5X 6 SCREW PAN M5X6 1
7 41702030 | 153049001 |[fi4k S 1ff UPPER THREAD GUIDE STUD 2
8 41713002 | 144588301 |Hkkini%n THREAD TAKE-UP SPRING B 1
9 41713003 | SA3255001 |Je£k4T%h TENSION STUD 1
10 1295830013 | S31032001 |k £k Rt TENSTON NUT 1
11 12928014 | S12441001 |1-Zh%HE WASHER 1
12 41713012 | 107606001 |33 TENSION SPRING H 1
13 41713005 | 159805001 |2k % TENSION DISC PRESSER 1
14 41713006 | 145446001 |Jegk4: DISC TENSION 2
15 41713001 | SA3254001 |32k e TENSTON BRACKET 1
16 417S15012 | 100402004 |[ & #2%TSM3. 57 SET SCREW SM3. 57 1
17 S12001 SA4143001 |BZEIM6 X 6 SET SCREW (FT) M6X6 1
18 41702031 | S12699000 |#AZk%Y TENSION RELEASE PIN 1
19 41713007 | SA3256001 |Je&ATahA TENSION STUD A 1
20 41713009 100136001 |Jekizrt TENSION NUT 1
21 41713010 | SA4146101 |3 SUB TENSION SPRING 1
22 41713006 | 145446001 |Jegk: DISC TENSION 2
23 41713301 | SA8691001 |HL7EZk THREAD GUIDE ARM 1
24 N01024 021400306 |/~ M2 HEM4 NUT 3M 4 1
24 41722320 TG DAMPING RUBBER 1
25 41726014 | SA3257101 |%1#FZkSmA NEEDLE BAR THREAD GUIDE A 1
26 41712082 | SA3258001 |#HFHhELZ S1H D N-BAR BUSH THREAD GUIDE D 1
27 41203018 | 152881001 |ZkvA-H14%4H 1 NEEDLE COOLER ASSY 1
27 41222019 g&3k CHOCK PLUG 1
28 S10019 012060636 |HZ%IM6 X 6 SET SCREW SOCKET (FT) M6X6 1
29 41223043 | 152883000 |yHEI8 X 15.5 FELT 8X15.5 1
30 41213008 | 152884001 |44 NEEDLE COOLER THEAD GUIDE 1
31 409S11017 | 062670412 |[M2%TSM3. 57-40X 4 SCREW PAN SM3. 57-40X 4 1
32 | 4221350100 T IR B (R THREAD TENSION REGUALATOR ASSY 1
33 | 4171301400 R 2 A A THREAD TENSTON REGUALATOR ASSY 1

40



H.#4%% % / Bobbin winder mechanism

41



H. #4235 'E /Bobbin winder mechanism

| = | =
}?f Paﬁj\b %ﬁﬁf EI TR NAME OF PARTS | R
1 42201513 | SA8650001 | |7 TOP COVER 1
2 41702033 | SA3290001 | %54k %l SHAFT BW-LEVER 1
3 S09019 012500536 |WE4TM5 X5 SET SCREW SOCKET (FT) M5X5 1
4 41709026 | SA3291001 |4 FHH BOBBIN WINDER LEVER 1
5 41702034 | SA4A171001 |4y SPRING HOOK 1
6 41712084 | 152936001 |H s PLATE SPRING 1
7 41712085 | 152937001 |# [ WASHER 1
8 S04077 062350616 |IZ%IM3. 5X6 SCREW PAN M3.5X6 1
9 W01015 159486001 |#[&] WASHER 1
10 105006 048050342 |$4PE|ES RETAINING RING E5 1
11 41702035 | SA3293001 |F&gkF TV STUD B-WINDER 1
12 41709027 | SA1984001 |#&2 1%k BOBBINPRESSER ARM 1
13 S04081 062401216 |BEETM4X 12 SCREW PAN 4X 12 1
14 41712086 | SA3294001 |#2ithHAF BOBBIN PRESSER 1
15 | 417S15006 | S23418002 |M&4TM4 X5 SCREW M4 X5 1
16 41709028 | SA3295001 |2k CLAW B-WINDER 1
17 S09006 012400436 |BEETM4 X 4 SET SCREW SOCKET (FT) M4 X4 2
18 41727007 | S10438001 |3 SPRING TWIST 1
19 H05006 048050342 |#4JEIES RETAINING RING E5 2
20 41708025 | SA4796001 |#u4E SPACER COLLER 1
21 42226513 | SA3296001 |34k BOBBIN WINDER SHAFT 1
22 41703021 | SA3297001 |#:4kae WHEEL B-WINDER 1
23 41722017 | 120448001 |45z &l BOBBIN WINDER RUBBER BAND 1
24 S09006 012400436 |W2%TM4 X 4 SET SCREW SOCKET (FT) M4X4 2
25 W01015 159486001 || WASHER 2
26 41711063 | SA1988001 |#&.ts)s BOBBIN SUPPORT 1
27 41727008 | S10268001 |4 SPRING 1
28 41702037 | SA3298001 |1l#h%i STPPER SHAFT B-WINDER 1
29 41719001 | SA3299001 |17)7] KNTET 1
30 S04030 062500616 |BZ%IM5 X6 SCREW PAN M5X 6 1
31 | 1291301100 | SA1994101 |#54k s Je2k 4t BOBBIN WINDER TENSION ASSY 1
32 12913007 | 145446002 |Je2k4 DISC TENSION 2
33 12927016 | 100401022 |2k a5 TENSION SPRING 1
34 129530013 | S31032001 |Hs 2 £t TENSTON NUT 1
35 12928014 | S12441001 |if-zh#afEl WASHER 1
36 S09019 012500536 |B24TM5 X 5 SET SCREW SOCKET (FT) M5X5 1
37 41713302 | SA1359001 |4 AT SPOOL PIN 2
38 S04038 062061016 |BZ%IM6 X 10 SCREW PAN M6 X 10 9
38 422530801 R IRET TOP COVER SCREW 1
38 41312089 Z 3k WIRE CLIP 1
38 | 417530025 | 0A5401006 |#Z#% (74 &) M4X 10DB |[SCREW PAN (S/P WASHER) M4 X 10 1
39 400679 SA4797101 | BEUKTNE DRIVING WHEEL B-WINDER 1
40 S10018 $23651001 [ s BRETM6 X 0. 75-6 SET SCREW SOCKET (FT) M6X6 2

42



J .13 8 / Thread trimmer mechanism

43



J. V&k3EE /Thread trimmer mechanism

| = | =
}?f Pafi::l,—\lo. %fﬁﬁf EI TR NAME OF PARTS | R
1 114517001 1B OB ET SCREW 3
2 11512001 JIBE AR PARTIALITY SHANK 1
3 113517002 T 20 T[] 5 R T SCREW 2
4 13119004 5)J] MOTORIAL KNIFE 1
5 113520001 EFTIBET SCREW 2
6 11505001 EFT CONNECTING ROD 1
7 13128003 ERE AR CONNECTING ROD WASHER 1
8 13107002 Bk T) 48 THREAD CUTTING TOOL 1
9 11511001 15 STOPPER 1
10 13104006 IR L TANGENT CRANK 1
11 S05004 PEETME X 14 BOLT SOCKET M5X 14 1
15 11503004 VIE L RS TANGENT DRIVE SHAFT BUSH 1
16 11322002 = o SPRING COVER 1
17 11327002 W SPRING 1
18 11402051 1) £k BK ) % TANGENT DRIVE SHAFT 1
19 11527001 5oy i SPRING 1
20 116514003 PEETSM1/4 (40) X4.5  |SCREW SM1/4 (40) X4.5 1
21 | 1150400200 DI ¢ i An 4144 TANGENT CAM CRANK ASSY 1
22 H05031 F41EE6 RETAINING RING E6 1
23 10112003 g WASHER 2
24 11322003 FE AR 2 i 4 SOLENOID CUSHION 1
25 11303003 PIBRES TANGENT BUSH 1
26 11503005 IRE) AR s TANGENT DRIVE SHAFT BUSH 1
27 11402038 IR AL TANGENT CAM CRANK SHAFT 1
28 12912327 2k CORD HOLDER 1
29 | 417530025 | 0A5401005 |WZF: Ciff#p8) M4 X 10DB |SCREW PAN (S/P WASHER) M4 X 10 1
30 | 1151200600 BY 2k FE LR S AR A ELECTROMAGNET BRACKET ASSY 1
31 | 1153000200 BY 2% H Rk A A ELECTROMAGNET ASSY 1
32 115520002 AT IZET SHOULDER SCREW 1
33 11211005 | S04159000 |Z&J21M BAND 1M 1
34 113516001 BERE NUT 1
35 11512002 B 2k W R S B ELECTROMAGNET BRACKET 1
36 W01002 HM3 WASHER M3 4
37 S04082 062300616 |#2%]M3 X6 SCREW PAN M3X6 4
38 11512003 BRI AR DRIVING PLATE 1
39 115520003 MR RED SHOULDER SCREW 1
40 S04038 062061016 |#24TM6 X 10 SCREW PAN M6X 10 3
41 113515002 & VT RRET ADJUSTMENT SCREW 1
42 S05116 018400836 |2 #4:M4 X 8 BOLT SOCKET M4 X8 1
43 42209594 5E )3 BRACKET FOR FIXED BLADE 1
44 13112007 i THREAD GUIDE 1
45 114511009 WRET SCREW 1
46 13119001 5] FIXED BLADE 1
47 113517001 24T SCREW 1

44



K.$%&3% 8| / Thread wiper mechanism

45



K. HZ3EE /Thread wiper mechanism

| = | =
}?f Paﬁj\b %ﬁﬁf EI TR NAME OF PARTS | R
1 41730002 | SA5208001 |42k il gk 20 THREAD WIPER SOLENOID ASSY 1
2 41727011 | S41206001 |$44k s THREAD WIPER SPRING 1
3 41728011 | S41205001 | V- WASHER PLAIN 1
4 41726007 | S25456001 |k FEAY PLUNGER PIN 3
5 41712210 | SA5217001 |42k vl gk 22 pi T-WIPER SOLENOID SETTING PLATE 1
6 41711011 | SA4806001 |HimA%k SOLENOID COVER 1
7 S04082 062300616 |1Z%TM3 X 6 SCREW PAN M3X4 6
8 S04082 062300616 |BEETM3 X6 SCREW PAN M3 X4 2
9 41712096 | SA5218001 |4k HhFE4e THREAD WIPER SHAFT BRACKET 1
10 S05116 018400836 |12 44M4 X 8 BOLT SOCKET M4 X8 1
11 W01001 025040236 | # &4 WASHER PLAN M4 1
12 | 4170204400 | SA1967001 |49k Hhiwmalft: THREAD WIPER CRANK ASSY 1
13 H05029 048040342 |14 8|E4 RETAINING RING E4 1
14 41708007 | S25454001 |MELr SET SCREW COLLAR 1
15 | 417S15005 | S25279001 [M24TM3.5-5 SET SCREW (CP) M3.5-5 1
16 41727012 | SA2287001 |FH%# SPRING 1
17 41722019 | 149097000 |y &5k SILENT SHEET 1
18 41712097 | SA5219001 |H1ZkHF THREAD WIPER ROD 1
19 W01024 110735001 | % WASHER 1
20 H05002 048030342 |43 RETAINING RING E3 1
21 41712098 | S10470101 |[HH&4M 22 WIPER 1
22 | 417S15013 | 060400516 |B2%TM4 X5 SCREW BIND M4 X5 1
23 41708008 | 146288001 |44kl & THREAD WIPER STUD COLLAR 1
24 41728034 | S03677001 |#pE WASHER 1
25 41730003 | SA5213001 |f% 1EFF 44 STOP SWITCH ASSY 1
25 41730022 ek WIRE 6
26 | 417530306 | S55485001 |MEfE CifrEE) M5X 15  [BOLT SOCKET (S/P WASHER) M5X 15 2
27 41730060 4B PLUGIN B 1
28 41730059 HfEA PLUGIN A 1

46



L. #2428 / Tension release mechanism

47



L. TA&k3EE /Tension release mechanism

| = | =
}?f Paﬁj\b %ﬁﬁf EI TR NAME OF PARTS | R
1 41730004 | SA4855001 |4k FfkHY TENSTION RELEASE SOLENOID HV 1
2 102031 017400802 |MZFEMAX 8 BOLT M4 X8 2
3 02008 028040246 | 13 Hu g 2-4 WASHER SPRING 2-4 2
4 W01001 025040236 | #u &4 WASHER PLAIN M4 2
5 102071 017401415 |WZH4M4 X 18 BOLT M4X 18 1
6 N01024 021400306 |/~ ffEREM4 NUT 3 M4 1
7 W01001 025040236 | V-3 pEM4 WASHER PLANT M4 1
8 41722020 | 154599000 | FHfif 2k 22 ph 44 SOLENOID CUSHION 1
9 41712099 | SA6389001 |FH 74k 2 bR SETTING PLATE SOLENOID 1
10 11211005 | S04159000 |Z&3z1M BAND 1M 1
11 41702045 | SA3347001 |FAZ:AT TENSTON RELEASE BAR 1
12 H05029 048040342 |#48IE4 RETAINING RING E4 1
13 W01009 025050236 | #4p55 WASHER PLAIN M5 1
14 41727013 | SA3348001 |3 SPRING COMPRESSION 1
15 41711013 | SA3349001 |HiRd%ks SOLENOID COVER 1
16 | 417S30012 | SA3306001 |PxiZ4]7-3 SHOULDE SCREW 7-3 2
17 41722021 | 081007070 |0JE R P7 0 RING P7 2
18 11211005 | S04159000 |£&321M BAND 1M 1

48



M. #2553 8 / Control box mechanism

49



M. #4HE|43E /Control box mechanism

| | = =
}?f Paﬁj\b %fﬁﬁf EIE TR NAME OF PARTS | R
1 42212597 8 22 35 ELECTRIC CONTROL MOUNTING PLATE 2
2 422517502 WATADTSLIZETM6 X 12 |SCREW FLAT M6X 12 4
3 40931008 R INEE RUBBER SPACER 4
4 417530304 | S47269001 |[#24% (HF#RE) M6X20  BOLT SOCKET (S/P WASHER) M6X 20 4
5 42230510 10080 H1§5¢ ELECTRICAL CONTROL BOX 1
6 42212631 FLEA ELECTRICAL CONTROL BOX 1
7 42230554 R FAN 1
8 42211541 JEM BB FILTER COVER B 1
9 $02039 S25310101 |BE%5TM4 SCREW FLAT M4 4
10 42223511 JEM FILTER 1
11 42211542 JE EHA FILTER COVER A 1
12 42230555 FHL YR AR POWER SUPPLY BOARD 1
13 S04082 062300616 |BEEIM3 X6 SCREW PAN M3 X6 10
14 42230556 LR 22 FUSE 1
15 42230557 IRZNHR DRIVE PLATE 1
16 42230558 S5 HE IR B STEPPER MOTOR DRIVE PLATE 1
17 417830021 | 062401016 |[H24TM4 X 10 SCREW PAN M4 X 10 2
18 42212632 L34 AR ELECTRICAL CONTROL BOX COVER 1
19 | 417S30021 | 062401016 [HBETM4X 10 SCREW PAN M4 X 10 8
21 42230559 PR INTERFACE BOARD 1
22 | 424513011 BEETM3 X 20 SCREW PAN M3X 20 4
23 42211508 P2 AR INTERFACE PLATE WASHER 4
24 41722010 | SA4677101 | ¥hIAR 28 AUXILIARY PLATE CUSHION 4

50




N. FF¥£#E / Power switch mechanism

51



N. FFx3E /Power switch mechanism

| = | =
}?f Pafi::l,—\lo. %fﬁﬁf EI TR NAME OF PARTS | R
1 41712107 FEL 5 T G 2 s < POWER SWITCH MOUNTING BRACKET 1
2 417S30037 | S42446001 [HEFEM6X 14 BOLT SOCKET (S/P WASHER) M4 X 12 2
3 N01024 021400306 |7~ ff 2 B4 NUT 3M 4 2
4 40730004 BN PIPN POWER SWITCH 1
5 S05133 018401036 |BZ4TMA X 12 BOLT SOCKET M4X 10 4
6 42230512 T RE (B POWER SWITCH WIRE 1

52




. Z=[E% & / Air pressure mechanism

53




P. FESEE /Air pressure mechanism

| = | =
}?f Paﬁj\b %ﬁﬁf EI TR NAME OF PARTS | R
1 40730058 | SA5289001 |RUEJL Witk (4f7) MANTFOLD3 1
2 40730082 | S39116100 | Hifii & SOLENOID VALVE 3
3 40728003 | SA5283001 |7 ps STLENCER 2
4 40730024 YA TTAT FILTER 1
5 4073000900 SN PRESSURE GOVERNOR 1
6 41736003 EESk GAS POPE JOINT 2
7 417530026 | S09228000 |74k NIPPLE 1
8 42130096 | SA6573001 |F-#hFFJVHK3 VALVE VHK3 1
9 407512002 | 153274001 |[JC ks 24T SCREW 3
10 41712106 | SA5286101 |[&Z2HEHR SETTING PLATE VALVE 1
11 | 417530024 | 018503036 |#Z42M4 X 30 BOLT SOCKET M4 X 30 2
12 N01024 021400306 |/~ ffiZEEM4 NUT M4 2
13 417830025 | 0A5401005 |hgFe (s #4p8) M4 X 10DB |SCREW PAN M4 X 10 2
14 N01024 021400306 |/~ ffi2EEM4 NUT M4 2
15 41730022 | SA5191001 | FLf el F: 2% VALVE HARNESS 3
16 61807021 B AESY100-30-A CONNECTOR 3
17 41730078 R BLANKING PALTE 1
18 40736036 SEBSLAPY4 (YR =3E) |POPE JOINT APY4 2
19 | 417830023 | 0A5301605 |42k CiyJE) M3X 16  |SCREW PAN M3X 16 2
20 | 417S30025 | 0A5401006 [WZ#: Ci5#p8) M4 X 10DB |SCREW PAN M4 X 10 4
21 41711017 | 525567000 |4k¥216 CORD HOLDER 16 4
22 61911001 | SA8659001 |8 CKJEMIHESD AIR TUBE 3
23 61911006 | SA8659001 | CRHBIHSA) AIR TUBE 3
24 61911006 | SA8659001 <4 (KRJIEJHIHSB) ATR TUBE 3
25 61911001 | SA8659001 |48 (iEtR a5 HLHE) |AIR TUBE 3
26 61911006 | SA8659001 |5 (EAR = AHIH" <) |AIR TUBE 3
27 61911001 | SA8659001 |A4 CEINABLEHS)  |AIR TUBE 3
28 61911001 | SA8659001 | K4 CEINAEL4r#SA) |AIR TUBE 3
29 61911001 | SA8659001 |4 (Je4n L8 <B) |AIR TUBE 3
30 61911006 | SA8659001 |4 (Jefn Ak EH"<) |AIR TUBE 3
31 61911006 | SA8659001 |K% CEINAHL4rHIAA) |AIR TUBE 3
32 61911006 | SA8659001 |K4 CEINAHEL4rHIAB) |AIR TUBE 3
33 42236006 $:3LAPC8-01 GAS POPE JOINT 1
35 40730010 IR AIR TUBE 1
36 40730001 @ity AIR GUN 1
37 40736021 R SLAPC8-02 NIPPLE 1
38 | 417530037 JEAEM6E X 14 BOLT SOCKET M6X 14 2
39 11211005 | S04159000 |£k¥1M BAND 1M 1
40 40736001 RSBk NIPPLE 1
41 40730010 MR AIR TUBE 1

o4



Q. BESEPMIER / Power supply equipment mechanism

55



Q. HLEEHALEEE /Power supply equipment mechanism

| = | =
}?f Paﬁj\b %ﬁﬁf EI TR NAME OF PARTS | R
1 417530025 | 0A5401006 |BZFe (Af7#4FE) M4 X 10DB |SCREW PAN (S/P WASHER) M4 X 10 1
2 42230561 ek GROUND WIRE 1
3 424513011 BEETM3 X 20 SCREW PAN M3 X 20 4
4 42230559 B2 O INTERFACE BOARD 1
5 42211508 P2 AR INTERFACE PLATE WASHER 4
6 41722010 | SA4677101 |MIAR 22 AUXTLTARY PLATE CUSHION 4
7 417530025 | 0A5401006 |WZFe CH7#pE) M4 X 10DB |SCREW PAN (S/P WASHER) M4 X 10 4
8 41711017 | 525567000 |2k3J216 CORD HOLDER 16 1
9 41711017 | 525567000 |2k3J216 CORD HOLDER 16 1
10 41730851 | SA8521001 |Jit s JB 3 e 20 4 H-POSITION SENSOR ASSY 3
11 504076 062300816 |IZ4TM3 X 8 SCREW PAN M3 X8 3
12 41711026 | 554482000 |4 ¥223 CORD HOLDER 23 1
13 42230005 XA& s BAd 1B CONNECTORS B 1
14 42230004 XAE s Bdf A CONNECTORS A 1
15 | 417530025 | 0A5401006 |WZ#e Cii#pE) M4X10DB |SCREW PAN (S/P WASHER) M4X10 1
16 12912327 2k CORD HOLDER 1
17 42211529 SR BE06104% 3k TOWLINE 0610 JOINT 2
18 42211528 ARHERE0610 TOWLINE 0610 1
19 42209543 VA S 2 2 Y SENSOR MOUNTING SEAT 1
20 41711014 | 149547000 |Jk&:k6. 4 CORD HOLDER 6. 4 3
21 417530025 | 0A5401006 3244 Ci7#PE) M4 X 10DB |SCREW PAN (S/P WASHER) M4 X 10 3
22 41711017 | 525567000 |2k3J216 CORD HOLDER 16 2
23 41730003 | SA5213001 |42 11 FF 24 STOP SWITCH ASSY 1
24 41730059 fEA PLUGIN A 1
25 41730060 1148 PLUGIN B 1
26 84630032 FEEITF G (2RE0) BUTTON SWITCH 2
27 42230522 [IESIPS STOP SWITCH 1
28 | 417530025 | 0A5401006 |WZfe Ciy#E ) M4 X 10DB |SCREW PAN (S/P WASHER) M4X10 2
29 12912327 2 CORD HOLDER 2
30 42230562 ik CONNECTORS 1
31 42230563 Bedd CONNECTORS 1
32 41711017 | 525567000 |2k3J216 CORD HOLDER 16 1
33 42230524 2 P ENLS-FM100 BAR CODE READ DEVICE 1
34 42212599 ZM A R MOUNTING PLATE 1
35 504082 062300616 |#24M3 X 6 SCREW PAN M3X6 2
36 S04082 062300616 |IZ4TM3 X6 SCREW PAN M3X6 2
37 42212576 T AR 2R SLIDE MOUNTING PLATE 1
38 S05116 018400836 |HZ#:M4 X8 BOLT SOCKET M4 X8 1
39 40230011 LEDA] LED LIGHT 1
40 12921005 | SA8718001 |4 d4X 6 OTL TUBE ®4X @6 1
41 41730070 LEDX] (TD-5) LED LIGHT (TD-5) 1
42 41730022 Lk ik WIPER SOLENOID HARNESS 1
43 41730022 IEPIP S35 SWITCH HARNESS 1
44 42230816 XAE s ek X SENSOR HARNESS 1
45 42230816 VA Sk e e Y SENSOR HARNESS 1
46 62800004 A5 SWITCH HARNESS 1
47 41730022 JA BT 2k START SWITCH HARNESS 1
48 42230564 P IP S STOP SWITCH HARNESS 1
49 42230565 2 O 28 INTERFACE BOARD HARNESS 1
50 42230566 AP 1245 READ DEVICE HARNESS 1
51 12921005 | SA8718001 W% d4X &6 OIL TUBE ®4X ®6 1
52 11211005 | S04159000 |Z&3J21M BAND 1M 10

56



R.{2/EF M4 E / Operation interface mechanism

57



R. BAESHEEE /Operation interface Mechanism

| = | =
}?f Paﬁj\b %ﬁﬁf EI TR NAME OF PARTS | R
1 42209565 A ) SWITCH MOUNTING PLATE 1
2 417530021 | 062401016 |[BE4TMAX 10 SCREW PAN M4X10 4
3 84630032 FEHEITF L (2Rf) BUTTON SWITCH 2
4 42230522 IR STOP SWITCH 1
7 12922001 W% F£12. 5 RUBBER CAP 12.5 4
8 417530021 | 062401016 |[B2%TM4X 10 SCREW PAN M4X10 8
9 42212563 TF 5 v o SWITCH BOX COVER 2
10 42209564 FFR & SWITCH BOX 1
11 | 417830025 | 0A5401006 |42k CHy#JE) M4 X 10DB |SCREW PAN (S/P WASHER) M4X10 1
12 12912327 23k CORD HOLDER 1
13 42212545 TEREEIRHAR SWITCH BOX CONNECTING PLATE 2
14 | 417S30306 | S55485001 |W&Fe CAf#&p) M5X 15  |BOLT SOCKET (S/P WASHER) M5X 15 4
15 | 417S30037 | S42446001 |#EFM6X 14 BOLT SOCKET (S/P WASHER) M4X12 2
16 | 422516503 J7 B2 R He3060M6 SQUARE NUT 3060M6 2
17 42232533 ER 4 3060H600 ALUMINUM PROFILE 3060H 1
18 42212515 JIHR SQUARE PLATE 2
19 42209513 M A EBAG CONNECTOR G 4
20 | 417530037 | S42446001 |BZAEM6 X 14 BOLT SOCKET (S/P WASHER) M4 X 12 8
21 42230551 SRt OPERATION PANEL ASSY 1
22 42212622 EiAE b 28 OPERATION PANEL STAND 1
23 417515003 | S23849001 |[MZ4TM4X 12 SCREW M4 X 12 2
24 N01024 021400306 |/~ ff 2 M4 NUT 3M 4 2
25 42209604 5 COVER 1
26 42230552 USB#% [ USB INTERFACE 1
27 S04076 062300816 |HZEEIM3 X8 SCREW PAN M3 X8 2
28 | 417S30025 | 0A5401006 W24 Cii73JE ) M4 X 10DB |SCREW PAN (S/P WASHER) M4X10 4
29 | 417530304 | S47269001 WA CiHyE\ED M6X20  [BOLT SOCKET (S/P WASHER) M6 X 20 4
30 42230553 Jn A ENCRYPTION DOG 1

58



S . Bik# ® / Motor mechanism




S. LiA%EE /Motor mechanism

F5 H5 SEMNS | == N
No. Part. No. Ref. No. TR NAME OF PARTS Amt. T
1 42230515 180991001 | Thik#HA4: MOTOR ASSY 1

60



T. 5MNEMIZEE / External work clamp mechanism

61



T. AMEM3EE /External

work clamp Mechanism

| = | =
}?f Pafi::l,—\lo. %fﬁﬁf EI TR NAME OF PARTS | R
1 42230822 S HTCQ2B12-15D CYLINDER CQ2B12-15D 1
2 W01002 M3 WASHER M3 3
3 42201541 TR GUIDE ROD BLOCK 1
4 S05116 018400836 |IZ44:M4 X 8 BOLT SOCKET M4 X8 4
5 42226508 FHE GUIDE ROD E 2
6 42212548 S AELRRER CONNECTING PLATE 1
7 S05094 018300836 |MZ4TM3 X8 SCREW PAN M3 X8 1
8 S05127 62300616 |[#REIM3X6 SCREW PAN M3 X6 2
9 42211536 D SOLENOID CUSHION 2
10 42212605 R He JHIE B EXTERNAL WORK CLAMP FIXING PLATE 1
11 S05116 018400836 |IZH:M4 X 8 BOLT SOCKET M4 X8 3
12 42216507 KH JEH EXTERNAL WORK CLAMP H 1
13 S05127 62300616 |[HEETM3 X6 SCREW PAN M3 X6 2
14 40736048 B A KM STRAIGHT PIPE JOINT M5 2
15 61911006 | SA8659001 45 b4 ATR TUBE 3
16 61911001 | SA8659001 | (4R{%) AIR TUBE 3
17 42212547 XA BRACKET 1
18 | 417S30302 | S55481001 |M&Fe (AfF#pE) M4X 12  |BOLT SOCKET (S/P WASHER) M4 X 12 4
19 | 417S30034 | S55481001 |M&F: CAfF#PE) M4X 14  |BOLT SOCKET (S/P WASHER) M4 X 14 4
21 42212550 K HS JIRI ] 52 A EXTERNAL WORK CLAMP FIXING PLATE 1
22 S05127 62300616 |[HEETM3 X 6 SCREW PAN M3X6 2
23 42216503 R He JHIE EXTERNAL WORK CLAMP F 1
24 S05116 018400836 |12 44M4 X 8 BOLT SOCKET M4 X8 3

62



sim

han

U. #4235 8| / Table mec




U. HlZE23EE /Table mechanism

| = | =
}?f Paﬁj\b %ﬁﬁf EI TR NAME OF PARTS | R

1 42232501 o BASE FRAME 1
2 417530304 | S47269001 |[MEFE CH7EPE) M6X20  |BOLT SOCKET (S/P WASHER) M6X 20 14
3 40931008 HLPLRE RUBBER SPACER 14
4 422516505 7 MR R 4545M6 SQUARE NUT 4545M6 52
5 42232521 FR AR 4545X1340 ALUMINUM PROFILE 4545X 4
6 42232522 EE A 4545Y990 ALUMINUM PROFILE 4545Y 5
7 42232523 ER 145457480 ALUMINUM PROFILE 45457 8
8 42232524 FRA A4 4545M602 ALUMINUM PROFILE 4545M 1
9 S05074 S [ FE S BB 4TM8 X 20 [BOLT SOCKET M8 X 20 96
10 42232525 HAH RIGHT ANGLE BRACKET 48
11 422516504 J7 AR R He4545M8 SQUARE NUT 4545M8 96
12 42211532 Uit 54545 END CAP 4545 8
13 | 4221259000 [ AR LA MATS MOUNTING PLATE 6
14 | 417S30304 | S47269001 |M&Fe Cifi#pE) M6X20  [BOLT SOCKET (S/P WASHER) M6 X 20 30
15 41722500 JiE £ MATS 6
16 42212588 [ 2 AR CASTER MOUNTING PLATE 4
17 417530304 | S47269001 244 (HFERRED M6X20  |BOLT SOCKET (S/P WASHER) M6X20 8
18 42232502 il CASTORS 4
19 701513003 S R SL B4 TM8 X 16 |BOLT SOCKET M8 X 16 16

64



W1 . BrER LR 258 / Thread breakage detector mechanism

65



W1l. Mgk E /Thread breakage detector mechanism

| = | =
}?f Pafi::l,—\lo. %fﬁﬁf EI TR NAME OF PARTS | R
1 41711054 RS 3 INSULATION SLICES 1
2 42212837 T A INDUCTION COPPER 1
3 62800016 S (0. 2mm) WIRE 2
4 41711053 AL RIR AN 2 INSULATION SLICES 1
5 417530025 | 0A5401006 W& (7 #4p8) M4 X 10DB |SCREW PAN (S/P WASHER) M4 X 10 1

66




Z . M4 | Accessories

67



Z- Ff:/Accessories

| = | =
}?f Pafi::l,—\lo. %fﬁﬁf EI TR NAME OF PARTS | R
1 20131038 | S06706001 |k STLICONE OIL 1
2 10818501 | S44633001 [#RL» BOBBIN 3
3 42217502 | 145646019 |[HLEFDPX5 <#10> NEEDLE DPX5 5
4 10131004 | 142443001 [#2227] (/) SCREW-DRIVER (SMALL) 1
5 10131003 | 118837001 |#&2z7] () SCREW-DRIVER (MIDDLE) 1
6 10131002 | 101572102 |#227] (KD SCREW-DRIVER (MIDDLE) 1
7 30131005 | 107779001 | R 3kIkT-6X7 WRENCH 6 X7 1
8 30131006 | 100887001 |A{FHTF-8X 10 WRENCH 8X 10 1
9 41712355 T H %22 ] SPECIAL SCREW-DRIVER 1
10 30131007 | S07783001 |/ NfHRTF1.5 HEXAGONAL WRENCH 1.5 1
11 20131046 | 142002001 | /SR T-2 HEXAGONAL WRENCH 2 1
12 30131010 | 154125001 | /NFAHRT2.5 HEXAGONAL WRENCH 2.5 1
13 30131012 | 142721001 | NAHCT3 HEXAGONAL WRENCH 3 1
14 20131047 | 118064001 | /SfHHRTF4 HEXAGONAL WRENCH 4 1
15 20131056 | 150335001 |[N/NHAIRTS HEXAGONAL WRENCH 5 1
16 | 4121208400 | SA4103001 |4 HR4L44D EYE GUARD SET D 1
17 417530025 | 0A5401005 |[#Z#: CHy#&pE) M4 X 10DB |SCREW PAN (S/P WASHER) M4X10 2
18 | 1013100700 | S40574309 |Z&4E414:2DTHF COTTON STAND ASSY 2DTHF 1
19 11631008 | 114483002 |3ihiaEdlf) OILER ASSY 1
20 | 1011101200 | S55663001 |41} OIL TANK ASSY 1
20 900777 SR 0IL 1
21 20131051 S FORCEPS 1
22 11411029 TENS AR INJECTOR 1
23 42230553 ) ENCRYPTION DOG 1
24 41731301 PALRE MANUAL 1
25 20131076 15X 94% ACCESSORY BAG 15X9 2
26 20131077 20X 154% ACCESSORY BAG 20X 15 3
27 41731015 TEREHLPE A 1PCS ATTACHMENT BOX 1
28 42231514 et CD 1
29 42231515 — YRR LABEL 1

68












